User's Guide

ergotrons

Neo-Flex Wall Mount UHD

*‘

| om# | om1100594 |

CAUTION! CAUTION!
MAXIMUM WEIGHT CAPACITY MAXIMUM SCREEN SIZE

80"

@

LISTED

www.ergotron.com | USA: 1-800-888-8458 | Europe: +31 (0)33-4545 600 | China: 400-120-3051 | Japan: japansupport@ergotron.com

888-60-527-W-01 rev. E « 09/19

10f12



WEIGHT CAPACITY

CAUTION! CAUTION!
MAXIMUM WEIGHT CAPACITY MAXIMUM SCREEN SIZE

80”

USE WITH FLAT PANELS EXCEEDING THE MAXIMUM WEIGHT CAPACITY OF THIS PRODUCT MAY
RESULT IN PRODUCT FAILURE CAUSING POSSIBLE INJURY AND OR PROPERTY DAMAGE.

EL USO CON TELEVISORES DE PANTALLA PLANA CUYO PESO EXCEDA LA CAPACIDAD MAXIMA DEL PRODUCTO PUEDE OCASIONAR FALLAS EN
ESTEY CAUSAR LESIONES O DANOS MATERIALES.

SIVOUS UTILISEZ CE PRODUIT AVEC DES ECRANS PLATS DEPASSANT LA CHARGE MAXIMALE AUTORISEE, LE PRODUIT POURRAIT MAL
FONCTIONNER, ENTRAINANT BLESSURES ET ENDOMMAGEMENT DE MATERIEL.

DIE BEFESTIGUNG VON FLACHBILDSCHIRMEN, DEREN GEWICHT DIE MAXIMALE BELASTBARKEIT DIESER HALTERUNG UBERSCHREITET, KANN
ZURBESCHADIGUNG DES PRODUKTS SOWIE ZU VERLETZUNGEN UND/ODER SACHSCHADEN FUHREN.

GEBRUIKIN COMBINATIE MET VLAKKE SCHERMEN DIE DE MAXIMALE GEWICHTSCAPACITEIT VAN DIT PRODUCT OVERSCHRIJDEN, KAN LEIDEN
TOT DEFECTEN AAN HET PRODUCT MET MOGELIJKLETSEL EN/OF SCHADE ALS GEVOLG.

L’'USO CON PANNELLI PIATTI CHE ECCEDONO LAPORTATAMASSIMA DEL PRODOTTO PUO COMPORTARE IL DANNEGGIAMENTO DEL PRODOTTO,
CONLAPOSSIBILITADI LESIONIALLE PERSONE E DANNIALLE COSE.

UZYWANIE W POLACZENIU Z TELEWIZORAMI O WADZE PRZEKRACZAJACEJ DOPUSZCZALNE OBCIAZENIE TEGO PRODUKTUMOZE SPOWODOWAC
AWARIE PRODUKTU PROWADZACADO URAZU CIALALUB USZKODZENIA MIENIA.

POUZITi S PLOCHYMI OBRAZOVKAMI PRESAHUJICIMI MAXIMALNI NOSNOST TOHOTO VYROBKU MUZE ZPUSOBIT DEFEKT VYROBKU, KTERY BUDE
PRICINOU MOZNEHO PORANENi NEBO POSKOZENI MAJETKU.

HA A TERMEKET A MAXIMALIS TERHELHETOSEGET MAGHALADO LAPOSKEPERNYOKKEL HASZNALJA, ATERMEK MUKODESE SORAN HIBA LEPHET
FEL, AMELY SERULEST VAGY ANYAGI KART OKOZHAT.

H XPHZH ME EMIMEAESZ OOONEZ MOY YNEPBAINOYN TON MEFZTO APIOMO IKANOTHTAS BAPOYZ AYTOY TOY MPOIONTOZ, ENAEXETAINA
MPOKAAEZEI BAAB TO MPOION, MOANH ZQMATIKH BAABH H YAIKH ZHMIA.

AUTILIZAGAO DE ECRAS PLANOS QUE EXCEDAM A CAPACIDADE DE PESO MAXIMA DESTE PRODUTO PODERA RESULTAR NAAVARIA DO
PRODUTO E CAUSAR POSSIVEIS DANOS CORPORAIS E/OU MATERIAIS.

BRUG MED FLADSKARME, HVIS VAEGT OVERSKRIDER DETTE PRODUKT MAKSIMALE KAPACITET, KAN RESULTERE | PRODUKTETS DRIFTSSVIGT
OG MULIGVIS SKADE OG ELLER EJENDOMSSKADE.

TAMAN TUOTTEEN SUURIMMAN PAINORAJAN YLITTAMINEN TAULUTELEVISIOIDENKANSSA KAYTETTAESSA, SAATTAA JOHTAATUOTTEEN
VIOITTUMISEEN JAAIHEUTTAAMAHDOLLISESTI LOUKKAANTUMISEN JA/TAI OMAISUUSVAHINGON.

ANVANDNING MED PLATTSKARMAR SOM OVERSKRIDER VIKTKAPACITETEN FOR DENNA PRODUKT KAN LEDATILL ATT PRODUKTEN GAR SONDER,
MOJLIG PERSONSKADA ELLER SKADA PA EGENDOM.

UTILIZAREA CU ECRANE PLATE CARE DEPASESC CAPACITATEA MAXIMA DE GREUTATE AACESTUI PRODUS POATE CAUZADEFECTAREA
PRODUSULUI SI POSIBILE RANIRI SI/SAU PAGUBE MATERIALE.

M3MON3BAHE C Mi10 CKN NAHENN, HAOBULLIABALLM MAKCUMAITHATA TOBAPOHOCUMOCTHA TO3M MPOOYKT, MOXE OA NOBEJE O NMOBPEOA HA
MPOOYKTA C EBEHTYAIIHO HAPAHABAHE N/ MATEPUATHN LLIETW.

TOOTE KASUTAMINE LAMEEKRAANIDEGA, MILLE MAKSIMAALNE MASS ULETAB SELLE TOOTE KANDEVOIMET, VOIB POHJUSTADATOOTE
KATKMINEKU, MILLE TAGAJARJEKS VOIB OLLA VIGASTUS JAVOI VARA KAHJUSTUMINE.

IZMANTOSANA AR PLAKANIEM PANELIEM, KAS PARSNIEDZ MAKSIMALO ST 1ZSTRADAJUMA NESTSPEJU, VAR IZRAISIT IZSTRADAJUMA BOJAJUMUS,
KAS VAR IZRAISIT IESPEJAMAS TRAUMAS UN VAI TPASUMA BOJAJUMUS.

JEINAUDOJAMA SU PLOKSCIAISIAIS VAIZDUOKLIAIS, KURIY SVORIS VIRSIJA MAKSIMALY SIO GAMINIO ATLAIKOMA SVOR|, GAMINYS GALI
SUGESTI. DEL TO GALIBUTI SUZALOTI ZMONES ARBA PADARYTA ZALA TURTUI.

UPORABATEGAIZDELKA ZA PLOSKE ZASLONE, KI PRESEGAJO NAJVECJO DOVOLJENO TEZO TEGA IZDELKA, LAHKO POVZROCI LOMLJENJE
IZDELKAIN POSLEDICNE TELESNE POSKODBE ALI POSKODBE LASTNINE.

POUZITIE S PLOCHYMI PANELMI PREKRACUJUCIMI MAXIMALNU HMOTNOSTNU KAPACITU TOHTO VYROBKU MOZE MAT ZANASLEDOK ZLYHANIE
VYROBKU S NASLEDKOM PRIPADNYCH URAZOV A/ ALEBO POSKODENIU MAJETKU.

MCMONB30BAHUE TENEBU3NOHHBIX MAHEJEW, BEC KOTOPBLIX MPEBBLILWAET MAKCUMABHO JOMYCTUMBLIABEC HAMPY3KW 3TOIMO U3AENNSA,
MOXET CTATb MPUYHON NONOMKN U3OENNA U NONEYL BO3MOXHBLIE TPABMbI I MATEPVASTbHBIN YILEPE.

BU URUNUN MAKSIMUM AGIRLIK KAPASITESINI ASAN FLAT PANEL TELEVIZYONLARLA KULLANIM, URUNUN BOZULMASINA YOL AGARAK KiSISEL
YARALANMA VE/VEYA MAL ZARARINANEDEN OLABILIR.

BRUKAV FLATSKJERMER SOM OVERSTIGER DEN MAKSIMALE VEKTKAPASITETEN FOR DETTE PRODUKTET KAN RESULTERE | AT PRODUKTET
KOLLAPSER OG FORER TIL PERSONLIG SKADE OG/ELLER MATERIELL SKADE.

ERABEAT RREAEER DT REA VRS B RHE | ERA S SR RIT,
MAEZEZXZ 7Y MNZIWCARREFRATDE, BRAREL, FHreLiy, BRENRBET258 Y ET,

20f12 888-60-527-W-01 rev. E + 09/19




TOOLS NEEDED - NOT INCLUDED

Tools Needed

—
L\\\\\\\\‘l —

888-60-527-W-01 rev. E « 09/19

WILUG'G

(LZE/L) .

(2 3/4")

70mm

L
o
J 2.95"- 75mm

-

o

3of12




CONTENTS

"\,
° Y
0 0
(\) 0
0 0
0 0 &
0 L)
0 0
0 )
0 Q
0 0
0 N
0
|
N |
~ ~
~i
Part #| Qty Description
M-A | 4 |Philips screws M4 x 15mm
M-B | 4 |Philips screws M4 x 30mm
M-C | 4 |Philips screws M5 x 15mm
M-D | 4 |Philips screws M5 x 30mm
M-E | 4 |Philips screws M6 x 15mm
M-F | 4 |Philips screws M6 x 30mm
M-G | 4 |Philips screws M8 x 15mm
M-H | 4 |Philips screws M8 x 30mm
M-l | 4 [Round Spacers: M6-M8 x 5mm
M-J | 4 [Round Spacers: M6-M8 x 10mm
M-K | 4 |Round Washers: M4-M5
M-L | 4 |Round Washers: M6-M8
Part #| Qty Description
W-A | 4 [Lag Bolts (8mm x 65mm)
W-B | 4 [Steel Washer
W-C [ 4 [Wall Anchor (10mm OD x 8mm
Specialty Hardware
Part #|Qty Description
P-A | 1 [Security 4mm Allen Wrench
Part #|Qty Description
1 1 |Wall Plate
2 2 [Vertical Rails P-A
3 | 1 |Locking Bar W-A
4 2 |Security Allen Screw

4 of 12 888-60-527-W-01 rev. E + 09/19




STEP 1

Attach monitor using monitor hardware, M-A, M-B, etc...

Coloque la pantalla utilizando los materiales de instalacion de la pantalla, M-A, M-B, etc...
Installer le moniteur avec les fixations de moniteur, M-A, M-B, etc...

Bringen Sie den Bildschirm mit den Bildschirm-Befestigungsteilen M-A, M-B usw. an.
Bevestig monitor via monitor hardware, M-A, M-B, enz...

Fissare il monitor utilizzando i componenti di montaggio, M-A, M-B, ecc...
Zamontuj monitor, uzywajac narzedzi dotaczonych do monitora, M-A, M-B, itp...
Pfipevnéte monitor pomoci k tomu uréenych dila, M-A, M-B, apod.

Szerelje fel a monitort az M-A, M-B stb. monitorszerelvénnyel...

TomroBeTAOTE TV 086VN pE TO UAIKG 006VvNng, M-A, M-B, K.ATT...

Prender o monitor utilizando o equipamento do monitor, M-A, M-B, etc....
Pasat skarm ved hjlp af skeerm-hardware, M-A, M-B osv...

Kiinnita naytté kayttamalla nayton osia, M-A, M-B jne.

Fast bildskdrm genom att anvinda bildskdrmshardvara, M-A, M-B, etc...

Atasati monitorul utilizadnd structura hardware pentru monitor, M-A, M-B etc...
MpukayeTe MOHUTOPA, KaTo U3nonseaTte xapayep 3a MmoHutop, M-A, M-B u gp....
Kinnitage ekraan ekraani paigaldusosade abil, M-A, M-B jne...

Piestipriniet monitoru,izmantojot monitora detalas, M-A, M-B utt.

Pritvirtinti monitoriy naudojant monitoriaus aparatiira, M-A, M-B ir t.t.

Pritrdite monitor s pomocjo kovinskih delov za monitor, M-A, M-B itd....
Pripevnite obrazovku pomocou na to uréenych dielov, M-A, M-B atd.
MpuKpenuTe MOHUTOP C NOMOLLLIO Kpenexa AnAa MmoHutopa, M-A, M-B, u 1. a.
Monitor donanimi, M-A, M-B vb. kullanarak monitorii takin...

Fest skjermen med skjermdelene M-A, M-B etc...

1sh 1daudle lowat da agwad jala 1audle M-Ac M-B, 1J¢.

FASREEES M-A, M-B EBEE REE

FZZN—RIIT, M-A, M-BERF>T, TEZXZRYFIFET,

! i

Note: M4 screws (Part M-A,
M-B) should not be used for
hole patterns greater than
200mm x 200mm.

888-60-527-W-01 rev. E « 09/19

50f12




STEP 2

Remove
Retire
Retirez
Entfernen Sie
Verwijder
Rimuovere
Zdejmij
Odstraite
Tavolitsa el
A@aipéoTe
Desmontar
Fjern
Poista

Ta bort
Scoateti
OTcTpaHm
Eemaldage
Nonemt
Pasalinti
Odstranite
Odstrante
Ypanute
Kaldir
Fjern

HFhx

BV ShL
Ld

6 of 12 888-60-527-W-01 rev. E « 09/19




STEP 3 - WOOD STUD INSTALLATION

NOTE: The Wall Plate must
be centered on the studs
when mounted.

888-60-527-W-01 rev. E « 09/19

s g

(2 3/4")

FO0mm

7of 12




STEP 3 - SOLID WALL INSTALLATION

- #:1
W
= Sy
NOTE: When mounting on a concrete 3 i | 295"/ 75mm
surface, you must use the widest i f
mounting configuration on the wall s

plate (24”).

8 of 12 888-60-527-W-01 rev. E + 09/19




STEP 4 - WOOD STUD INSTALLATION

NOTE: The Wall Plate must
be centered on the studs
when mounted.

STEP 4 - SOLID WALL INSTALLATION

NOTE: When mount-
ing on a concrete sur-
face, you must use
the widest mounting
configuration on the
wall plate (24”).

888-60-527-W-01 rev. E « 09/19




Hang with monitor attached
Cuelgue con el monitor adherido.
Accrochez avec le moniteur installé.

Mit dem befestigten Monitor aufhangen.
Hang op terwijl de monitor is bevestigd.
Appendere con lo schermo attaccato.
Powies z przymocowanym monitorem.
Zavéste s pfipevnénym monitorem.
Fliggessze fel a monitorral egyiitt.
KpepdoTe pe TNV 006vn rpooapTnuévn
Suporte com monitor preso

Haeng op med skaerm pasat

Ripusta naytt6 kiinnitettyna

Hang med bildskarm fastsatt

Agatati cu monitorul atasat

3akaum ¢ MOHUTOpa NpUKpeneH

Riputage koos kinnitatud ekraaniga
Piekart ar pievienoto monitoru

Pakabinti su pritvirtintu monitoriumi
Obesite s pritrjenim monitorjem

Zaveste s pripevnenou obrazovkou.
HaBeckTe ¢ ycTaHOBNEHHLIM MOHUTOPOM.
Takili monitorle asin

Heng med skjermen festet
dp @IJagded Sdaudln pomshl’
EERBRERBENFMETRE
EZRZERYFFERETERITET,

10 of 12

888-60-527-W-01 rev. E « 09/19




Safety Bracket Installation

Instalacion del soporte de seguridad
Installation de la bride de sécurité
Montage einer Sicherheitsvorrichtung
Plaatsing veiligheidsbeugel
Installazione staffa di sicurezza
Instalacja wspornika bezpieczenstwa
Montaz bezpecnostni svorky
Biztonsagi tartoszerelvény felszerelése
EykaraoThoTe TOV Bpayiova ac@aleiog
Instalacado do suporte de seguranga
Montering af sikkerhedsbgjle
Turvakiinnikkeen asennus

Installation av sdkerhetsarm

Instalare suport de siguranta
MoHTupaHe Ha npeana3HaTa KoH3ona
Kaitsekronsteini paigaldamine
Drosibas balstena uzstadiSana
Saugos gembés sumontavimas
Namestitev varnostnega Sarnirja
InStalacia bezpecénostnej konzoly
YcTaHOBKa KpoHLUTEeHa 6e3onacHoCTn
Emniyet Kenedi Montaiji

Installasjon av sikkerhetsbrakett
Lﬂ)sﬂ‘é«,n sﬂﬂ‘édz U‘;‘i?éa

RERERE
BZETSTYRDALAARN=)

888-60-527-W-01 rev. E « 09/19

11 0of 12




argotron

For the latest User Installation Guide please visit: www.ergotron.com
For Warranty visit: www.ergotron.com/warranty

For Service visit: www.ergotron.com

For local customer care phone numbers visit: http:/contact.ergotron.com

www.ergotron.com | USA: 1-800-888-8458 | Europe: +31 (0)33-45 45600 | China: 400-120-3051 | Japan: japansupport@ergotron.com
© 2011 Ergotron, Inc. All rights reserved.

While Ergotron, Inc.makes every effort to provide accurate and complete information on the installation and use of its products, it will not be held liable for any editorial errors or omissions (including those
made in the process of translation from English to another language), or for incidental, special or consequential damages of any nature resulting from furnishing this instruction and performance of
equipment in connection with this instruction. Ergotron, Inc. reserves the right to make changes in the product design and/or product documentation without notification to its users. For the most current
product information, or to know if this document is available in languages other than those herein, please contact Ergotron. No part of this publication may be reproduced, stored in a retrieval system, or

transmitted in any form or by any means, electronic, mechanical, photocopying, recording or otherwise without the prior written consent of Ergotron, Inc, 1181 Trapp Road, Eagan, Minnesota, 55121, USA
Patents Pending and Patented U.S.& Foreign. Ergotron is a registered trademark of Ergotron, Inc.

12 of 12 888-60-527-W-01 rev. E + 09/19



